
RI-6     (Small Units)
 

PART NUMBER.. DESCRIPTION.. QUANTITY

LOCKNUT-5/16X18 LOCKING NUT 6

BOLT-5/16X18X1&3/4 BOLT 5/16" X 1&3/4" 4

FLATWASHER-5/16-GR8 YELLOW ZINC 12

WK-HANDLE-RI6 COATED HANDLE 1

RUBBERBUMPER-3/4 3/4" RUBBERBUMPER 1

CASTER-RIGID-4 RIGID CASTER 2

BOLT-1/4X20X3/4 BOLT  1/4" X 3/4" 4

RH-VREST COATED V-REST 1

BOLT-5/16X18X1-GR8 BOLT 5/16" X 1" 2

BOLT-1/4X20X1 BOLT 1/4" X 20 X 1 1

LOCKNUT-1/4X20 LOCKING NUT 5

FLATWASHER-1/4 1/4" FLATWASHER 8

RI6-HP  (HP-20 & HP-30 Models)
 

PART NUMBER.. DESCRIPTION.. QUANTITY

LOCKNUT-5/16X18 LOCKING NUT 6
BOLT-5/16X18X1&3/4 BOLT 5/16" X 1&3/4" 4

FLATWASHER-5/16-GR8 YELLOW ZINC 12

WK-HANDLE COATED HANDLE 1

RUBBERBUMPER-3/4 3/4" RUBBERBUMPER 1

CASTER-RIGID-4 RIGID CASTER 2

RH-VREST COATED V-REST 1

BOLT-5/16X18X1-GR8 BOLT 5/16" X 1" 2

BOLT-1/4X20X1 BOLT 1/4" X 20 X 1 1

BOLT-1/4X20X3/4 BOLT 1/4" X 20 X 3/4" 4

FLATWASHER-1/4 1/4" FLATWASHER 8

LOCKNUT-1/4X20 LOCKING NUT 5

WK-STD   (Standard Units)

PART NUMBER.. DESCRIPTION.. QUANTITY

WHEEL 10 1/2" NO FLAT TIRE 2

RH-VREST COATED V-REST 1

ROUND-CR-5/8-AXLES 5/8" STEEL AXLE   "BY INCH" 23.75

LOCKNUT-5/16X18 LOCKING NUT 4

BOLT-5/16X18X1&3/4 BOLT 5/16" X 1&3/4" 2

FLATWASHER-5/16-GR8 YELLOW ZINC 8

PUSHNUT-5/8 END CAP FOR AXLES 2

FLATWASHER-5/8 5/8" WASHER 2

WK-HANDLE COATED HANDLE 1

RUBBERBUMPER-3/4 3/4" RUBBERBUMPER 1

BOLT-1/4X20X1 1/4" X 1" BOLT 1

LOCKNUT-1/4X20 LOCKING NUT 1

BOLT-5/16X18X1-GR8 BOLT 5/16" X 1" 2

PARTS BREAKDOWN FOR WHEEL & HANDLE KITS

RICE HYDRO, INC.

PAGE 1 OF 2



RI-8    (DP3's & TRH-2 Models)
 

PART NUMBER.. DESCRIPTION.. QUANTITY

WHEEL 10 1/2" NO FLAT TIRE 2

WK-FOOT-REST COATED FOOT REST 1

ROUND-CR-5/8-AXLES 5/8" STEEL AXLE   "BY INCH" 25.75

LOCKNUT-5/16X18 LOCKING NUT 4

BOLT-5/16X18X1&3/4 BOLT 5/16" X 1&3/4" 2

FLATWASHER-5/16-GR8 YELLOW ZINC 8

PUSHNUT-5/8 END CAP FOR AXLES 2

FLATWASHER-5/8 5/8" WASHER 2

WK-HANDLE-RI10 COATED HANDLE 1

RUBBERBUMPER-3/4 3/4" RUBBERBUMPER 1

BOLT-1/4X20X1 1/4" X 1" BOLT 1

LOCKNUT-1/4X20 LOCKING NUT 1

BOLT-5/16X18X1-GR8 BOLT 5/16" X 1" 2

RI-10  (Extra Large Units)
 

PART NUMBER.. DESCRIPTION.. QUANTITY

WHEEL 10 1/2" NO FLAT TIRE 2

WK-FOOT-REST COATED FOOT REST 1

ROUND-CR-5/8-AXLES 5/8" STEEL AXLE    "BY INCH" 28.75

LOCKNUT-5/16X18 LOCKING NUT 4

BOLT-5/16X18X1&3/4 BOLT 5/16" X 1&3/4" 2

FLATWASHER-5/16-GR8 YELLOW ZINC 8

BOLT-5/16X18X1-GR8 BOLT 5/16" X 1" 2

PUSHNUT-5/8 END CAP FOR AXLES 2

FLATWASHER-5/8 5/8" WASHER 2

WK-HANDLE-RI10 COATED HANDLE 1

RUBBERBUMPER-3/4 3/4" RUBBERBUMPER 2

BOLT-1/4X20X1 BOLT 1/4" X 1" 2

FLATWASHER-1/4 1/4" WASHER 2

LOCKNUT-1/4X20 LOCKING NUT 2

PAGE 2 OF 2

RICE HYDRO, INC.

PARTS BREAKDOWN FOR WHEEL & HANDLE KITS


